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1. Specification 
 

Sample Photo 

A. Electrical Characteristics 
Frequency 2400 ~ 2500 MHz 
S.W.R. <= 2.0  
Antenna Gain 4.0 dBi 
Polarization Linear 
Impedance  50 Ohm 
B. Material & Mechanical Characteristics 
Material of Radiator Cu 
Material of Plastic  Body: TPE 

Hinge: ABS 
Holder: POM 

Cable Type RG-178 
Connector Type SMA Male Reverse 
Connector Pull Test >= 3Kg 
C. Environmental 
Operation Temperature - 40 ˚C ~ + 65 ˚C 
Storage Temperature - 40 ˚C ~ + 80 ˚C 
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2. Characteristics and Reliability Test 
 

Test Items Test Condition and Procedure Requirements 
C1 S.W.R. Set DUT on Network Analyzer; make individual 

calibration to test 

Directive DUT specification 

C2 Antenna 

Gain 

Set DUT on Antenna Chamber; make individual 

calibration to test 

Directive DUT specification 

M1 Vibration GB / T2423 . 48-1997 

Amplitude: 0.03 inch (1.5mm); Freq: 20 to 80 to 20 Hz

3 directions; 2 hours for each direction 

1. No Visual Damage 

2. Frequency Tol.<= 5% 

M2 Random  

Drop 

GB / T2423.8-1995 

Height: 1.0 Meter;  

3 directions; 1 time for each direction 

1. No parts separated 

2. Frequency Tol.<= 5% 

M3 Solderability GB 2423 . 28- 82 

Solder iron: 260±5°C; Duration: 5 seconds 

1. Mounted on PCB 

2. No Visual Damage 

M4 Terminal- 

Pull Test 

Holding with individual specification; force applied 

to axis of terminal 

1. Directive DUT specification 

2. Frequency Tol.<= 5% 

M5 Terminal- 

Torque Test 

Holding with individual specification; applied  

clockwise and counterclockwise to the axis of  

terminal 

1. Directive DUT specification 

2. Frequency Tol.<= 5% 

M6 Dimension Inspection of dimension, color, material, package,  

surface process 

Directive DUT specification 

E1 Salt Spray GB / T 2423 . 17- 93 

Temp: 35°C; RH: >= 95%; NaCl solution: >= 5%; 

Time: 24 hours 

After 2 Hours Recovery 

1. No Visual Damage 

2. Frequency Tol.<= 5% 

E2 Humidity GB / T 2423 . 4 - 93 

Temp: 80°C / 12 H; -40°C / 12H RH: >= 90%;  

Time: 24 hours 

After 2 Hours Recovery 

1. No Visual Damage 

2. Frequency Tol.<= 5% 

E3 Thermal 

Shock 

GB / T 2423 . 22 - 87 

1 Cycle: - 40°C (30 minutes) to + 80°C (30 minutes) 

Cycles: 24 

After 2 Hours Recovery 

1. No Visual Damage 

2. Frequency Tol.<= 5% 

E4 Life (High 

Temp.) 

GB /T 2423 . 2 - 89 

Temp: 80°C; Time: 24 hours 

After 2 Hours Recovery 

1. No Visual Damage 

2. Frequency Tol.<= 5% 

R1 RoHS With Reference to IEC 62321:2008 with flow chart Directive RoHS 2002/95/EC 

R2 PFOS With Reference to USA EPA 3540C:1996 by LC/MS Directive RoHS 2006/122/EC 

R3 PFOA With Reference to USA EPA 3540C:1996 by LC/MS Directive RoHS 2006/122/EC 
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3. Antenna - S Parameter Test Data 
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4. Antenna - Radiation Pattern Test Data 
 

Testing Equipment Specification: 
 

Antenna Anechoic Chamber Dimension: 8 x 4 x 4 m 
Quite Zone: 600mm @1 GHz     
Isolation: >100dB @ 1 MHz ~ 10 GHz 
Testing Equipment: Agilent 5071B  
Received Antenna: 0.7 ~ 6.0 GHz for Gain Calibration 
Double Ridged Horn Antenna 

 

 
 
 
 
 
 
 
 
 
5. Mechanical Drawing 
     See attached files 
 
6. Material Description and RoHS Test Report 
     See attached files 











填表： 黃柳英

部門： 研發部

職務： 文員

Cd Pb Hg Cr(VI) PBBs PBDEs

1 AN58L-01B Body1 TPEE N.D. N.D. N.D. N.D. N.D. N.D. RLSZD001081200002C 2012.10.10 TPEE CTI

2 AN58L-06B Body2 ABS N.D. N.D. N.D. N.D. N.D. N.D. KA/2011/C1889 2012.01.02 ACRYLONITRILE SGS

3 AN57-12B-1 Body3 POM N.D. N.D. N.D. N.D. N.D. N.D. RLSZE001229340002 2012.04.05 POM CTI

4 AN01-1215-P-1 Hinge Pin POM N.D. N.D. N.D. N.D. N.D. N.D. RLSZE001229340002 2012.04.05 POM CTI

5 SMA804-ZCR5A56 Male Reverse 鋅合金 N.D. 13 N.D. Negative N.D. N.D. A001C11122704902-1 2011.12.30 鋅合金 AVO

PTFE N.D. N.D. N.D. N.D. N.D. N.D. RLSHE001125120001C 2012.08.21 电线电缆料 CTI

FEP N.D. N.D. N.D. N.D. N.D. N.D. RLSHE001125120002C 2012.08.21 电线电缆料 CTI

镀银铜丝 N.D. N.D. N.D. N.D. N.D. N.D. RLSHE001125120003C 2012.08.21 电线电缆料 CTI

7 R-AN9402S
R-AN1901-06

Tube
Spring 銅 51 28156 N.D. Negative CANEC1112556702 2012.01.04 BRASS(IN CHINESE AS SGS

根據測試報告如實填寫鉛、鎘、汞、六價鉻、PBBs和PBDEs六項禁用物質的含量

包裝材料中鉛、鎘、汞、六價鉻總含量不超過100ppm，鎘的允許濃度為5ppm

Cable
(RG178)R-RG-178U6

檢測報告編號
測試機構

名稱
測試名稱測試日期

歐盟ROHS指令豁免條款2009/95/BC、钢中合金元素中的铅含量达0.35%、铝含量达0.4%、铜合金中的铅含量达4%

COR/F-G-47a

各構成物料的材

質

物料名稱： AN2400-58L13RS

序號 物料型號
物料各構成

名稱

康捷電子有限公司

物料中HSF對象物質含量調查表

測試報告裡RoHS對應物質測試結果
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:
:
:
:
:

============================================================================================

:

:

:

In accordance with the RoHS Directive 2011/65/EU Annex II

Based on the performed tests on submitted samples, the test results of Cadmium, Lead,
Mercury, Hexavalent Chromium Cr(VI), PBBs and PBDEs comply with the limits as set
by RoHS Directive 2011/65/EU Annex II; recasting 2002/95/EC.

Sample Description

Test Requested

Sample Receiving Date

59-1 SAN CHIA, JEN TE, TAINAN CITY 71702, TAIWAN

Style/Item No.
ACRYLONITRILE-BUTADIENE-STYRENE COPOLYMER

POLYLAC® PA-757

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Testing Period

No. : KA/2011/C1889 Date : 2012/01/02Test Report
CHI MEI CORPORATION

2011/12/26

Test Result(s)

Conclusion

2011/12/26 TO 2012/01/02

Please refer to next page(s).

CHI MEI CORPORATIONSample Submitted By
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59-1 SAN CHIA, JEN TE, TAINAN CITY 71702, TAIWAN

No. : KA/2011/C1889 Date : 2012/01/02Test Report
CHI MEI CORPORATION

Test Result(s)
：

Result
No.1

mg/kg With reference to IEC 62321: 2008
and performed by ICP-AES.

2 n.d. 100

mg/kg With reference to IEC 62321: 2008
and performed by ICP-AES.

2 n.d. 1000

mg/kg With reference to IEC 62321: 2008
and performed by ICP-AES.

2 n.d. 1000

mg/kg With reference to IEC 62321: 2008
and performed by UV-VIS.

2 n.d. 1000

mg/kg - n.d. 1000
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg - n.d. 1000
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -
mg/kg 5 n.d. -

With reference to IEC 62321: 2008
and performed by GC/MS.

Decabromobiphenyl
Sum of PBDEs

Heptabromobiphenyl
Octabromobiphenyl
Nonabromobiphenyl

Tetrabromodiphenyl ether

Monobromodiphenyl ether
Dibromodiphenyl ether

Lead (Pb)

Pentabromobiphenyl

Monobromobiphenyl
Dibromobiphenyl
Tribromobiphenyl
Tetrabromobiphenyl

Hexabromodiphenyl ether

Octabromodiphenyl ether

Tribromodiphenyl ether

LimitMDLMethodUnit

NATURE AYLONITRILE-BUTADIENE-STYRENE COPOLYMER

Test Item (s):

Heptabromodiphenyl ether

Hexabromobiphenyl

Mercury (Hg)

Hexavalent Chromium Cr(VI)

Sum of PBBs

Cadmium (Cd)

Pentabromodiphenyl ether

Nonabromodiphenyl ether
Decabromodiphenyl ether

PART NAME No.1
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59-1 SAN CHIA, JEN TE, TAINAN CITY 71702, TAIWAN

No. : KA/2011/C1889 Date : 2012/01/02Test Report
CHI MEI CORPORATION

1.
2.
3.
4.
6.
6.

Note：

This report supersedes all pervious documents bearing the test report number KA/201X/XXXXX.

n.d. = Not Detected
MDL = Method Detection Limit
" - " = Not Regulated

This is the additional test report of KA/201X/XXXXX which was issued on yyyy/mm/dd. Please refer to
KA/201X/XXXXX for original information.

mg/kg = ppm；0.1wt% = 1000ppm
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59-1 SAN CHIA, JEN TE, TAINAN CITY 71702, TAIWAN

No. : KA/2011/C1889 Date : 2012/01/02Test Report
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1) These samples were dissolved totally by pre-conditioning method according to below flow chart.
（Cr6+ test method excluded）

2) Name of the person who made measurement: Alex Chang
3) Name of the person in charge of measurement: Ray Chang

Cr6＋

Sample Material Digestion Acid

Steel, copper, aluminum, solder Aqua regia, HNO3, HCl, HF, H2O2

Glass HNO3/HF

Gold, platinum, palladium, ceramic Aqua regia

Silver HNO3

Plastic H2SO4, H2O2, HNO3, HCl

Others Any acid to total digestion

Pb、Cd

Solution

ICP-AES

Acid digestion by suitable acid
depended on different sample
material (as below table)

Filtration

Residue

1) Alkali Fusion
2) HCl to dissolve

Sample Measurement

Cutting / Preparation

Microwave digestion with

HNO3/HCl/HF

Heat to appropriate

temperature to extract

Cool, filter digestate

through filter

Add diphenyl-carbazide for

color development

measure the absorbance

at 540 nm by UV-VIS

Add appropriate amount of

digestion reagent

Hg
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59-1 SAN CHIA, JEN TE, TAINAN CITY 71702, TAIWAN

No. : KA/2011/C1889 Date : 2012/01/02Test Report
CHI MEI CORPORATION

PBB/PBDE analytical FLOW CHART

First testing process

Optional screen process

Confirmation process

Sample

Screen analysis

Issue Report

Sample pretreatment

Sample extraction/
Soxhlet method

Concentrate/Dilute
Extracted solution

Analysis by GC/MS

Filter

 Name of the person who made measurement: Anson Tsao
 Name of the person in charge of measurement: Ray Chang



SGS Taiwan Ltd.
台灣檢驗科技股份有限公司

 No. 61, Kai-Fa Road, Nanzih Export Processing Zone , Kaohsiung, Taiwan / 高雄市楠梓加工出口區開發路61號          

 t + 886 (07)301 2121                                           f + 886 (07)3010867                                                               www.tw.sgs.com      

Member of the SGS Group

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced, except in full, without prior written permission of the 
Company.除非另有說明，此報告結果僅對測試之樣品負責。本報告未經本公司書面許可，不可部分複製。
This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at www.sgs.com/terms_and_conditions.htm and, for 
electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and 
jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits 
of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under 
the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or 
appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Page: 6 of 6

59-1 SAN CHIA, JEN TE, TAINAN CITY 71702, TAIWAN

No. : KA/2011/C1889 Date : 2012/01/02Test Report
CHI MEI CORPORATION

** End of Report **

* The tested sample / part is marked by an arrow if it's shown on the photo. *



Report No.

Test Report

RLSZE001229340002 Page 1 of 4

Applicant DONGGUAN CITY ZHANGMUTOU LONG YU PLASTIC MATERIALS 

MANAGEMENT DEPARTMENT

NO. B61,THREE PLASTIC RAW MATERIALS MARKET,ZHANGMUTOU TOWN, 

DONGGUAN CITY, GUANGDONG PROVINCE

Address

Report on the submitted sample(s) said to be

Sample Name POM

Sample Description White plastic grains

100AL..M90-44Part No.

Testing Period

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), 

Hexavalent Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs), 

Polybrominated Diphenyl Ethers(PBDEs) in the submitted sample(s).

Mar. 31, 2012 to Apr. 5, 2012

Sample Received Date Mar. 31, 2012

Test Method

Test Item(s)
Measured

Equipment(s)
MDLTest Method

Lead(Pb) ICP-OES 2 mg/kgIEC 62321:2008 Ed.1 Sec.8

Cadmium(Cd) ICP-OES 2 mg/kgIEC 62321:2008 Ed.1 Sec.8

Mercury(Hg) ICP-OES 2 mg/kgIEC 62321:2008 Ed.1 Sec.7

Hexavalent Chromium(Cr(VI)) UV-Vis 2 mg/kgIEC 62321:2008 Ed.1 Annex C

Polybrominated Biphenyls(PBBs) GC-MS 5 mg/kgIEC 62321:2008 Ed.1 Annex A

Polybrominated Diphenyl Ethers(PBDEs) GC-MS 5 mg/kgIEC 62321:2008 Ed.1 Annex A

Please refer to the following page(s).Test Result(s)   

Apr. 5, 2012

No. 15504779
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Test Result(s)

Tested Item(s) Content

N.D.Lead(Pb)

N.D.Cadmium (Cd)

N.D.Mercury(Hg)

N.D.Hexavalent Chromium(Cr(VI))

Tested Item(s) Content

Polybrominated Biphenyls(PBBs)

N.D.Monobromobiphenyl

N.D.Dibromobiphenyl

N.D.Tribromobiphenyl

N.D.Tetrabromobiphenyl

N.D.Pentabromobiphenyl

N.D.Hexabromobiphenyl

N.D.Heptabromobiphenyl

N.D.Octabromobiphenyl

N.D.Nonabromobiphenyl

N.D.Decabromobiphenyl

Tested Item(s) Content

Polybrominated Diphenyl Ethers(PBDEs)

N.D.Monobromodiphenyl ether

N.D.Dibromodiphenyl ether

N.D.Tribromodiphenyl ether

N.D.Tetrabromodiphenyl ether

N.D.Pentabromodiphenyl ether

N.D.Hexabromodiphenyl ether

N.D.Heptabromodiphenyl ether

N.D.Octabromodiphenyl ether

N.D.Nonabromodiphenyl ether

N.D.Decabromodiphenyl ether

Note: The sample had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL )

-mg/kg = ppm = parts per million
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Test Process

Lead(Pb), Cadmium(Cd)1.

Mercury(Hg)2.

Hexavalent Chromium(Cr(VI))3.

Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers(PBDEs)4.
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Photo(s) of the sample(s)

*** End  of  report ***

This report is considered invalidated without the Special Seal for Inspection of the CTI. This report shall not be 

altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without 

written approval of CTI, this test report shall not be copied except in full and published as advertisement.

Building C, Hongwei Industrial Zone, Baoan 70 District, Shenzhen
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客户/申请商: 肇庆市永业金属实业有限公司 

地    址 : 肇庆市高新区大旺工业园环市西路 

委托检验的样品及申请者对样品的说明如下： 

样品名称: 锌合金 

型    号: 3# 

批    号: / 
材    料: / 

客    户: / 

供 应 商: / 

制 造 商: / 

样品接收日期: 2011-12-27 

样品测试日期: 2011-12-27 至 2011-12-30 

 
测 试 要 求: 

依据客户要求，按照欧盟 RoHS 指令 2011/65/EU，测定委托样品中的铅、镉、汞、六价铬、多溴联苯（PBBs）和多溴联苯

醚（PBDEs）的含量。 

 

测 试 方 法: 

参照 IEC 62321:2008 电子电器产品中限用物质含量的测定程序 

测试项目 前处理方法 测试仪器 MDL 

铅 (Pb) IEC 62321, 第 9 部分 ICP-OES 5 mg/kg 

镉 (Cd) IEC 62321, 第 9 部分 ICP-OES 5 mg/kg 

汞 (Hg) IEC 62321, 第 7 部分 CV-AAS 2 mg/kg 

六价铬 (CrⅥ) IEC 62321, 附件 B UV-VIS / 

多溴联苯（PBBs）及多溴联苯醚（PBDEs） IEC 62321, 附件 A GC-MS 5 mg/kg  
 
结论:  

依照委托对指定样品进行测试，测试结果表明指定样品符合欧盟 RoHS 指令 2011/65/EU 的要求。 

 
******更多详细信息请查阅下页****** 

          

 

谨代表 

深圳市安姆特检测技术有限公司 

 
 

编  写：                      

 

审  核：                     

 

签  发： 

赵丽, Macy 刘林文, Lewis   吕杰华, Jeewah 

报告文员 实验室主管 技术总监 
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检测流程: 

1. 测定铅,镉含量 

 

 

 

 

 

 

 

 

2. 测定汞含量 

 

 

 

 

 

 

 

3. 测定六价铬含量（沸水萃取法）： 

 
 
 

 

 

 
 

 

4. 测定 PBBs&PBDEs 的含量 

 

 

 

 

 

 
 
 

 
 

 

 

 

 

称取适当的样品于提取套管中 加入适当的内标物 加入有机溶剂，在指定时间内完成萃取 

收集，浓缩萃取液，定容 用 GC-MS 分析 制作报告 

将称量好的样品放入消解容器 
加入相关消解液溶解，放到加热板

加热至样品完全消解 

用 ICP-OES 测定 

加入H2O2至样品澄清 

制作报告 冷却消解液，过滤，转移消解液到容量

瓶中，DI 水定容 

将称量好的样品放入消解管中 加入消解剂，密封微波消解管 

用 CV-AAS 测定 制作报告 冷却消解管，过滤，转移消解液

到容量瓶中，DI 水定容 

样品在微波炉中按照预先制定

的程序进行消解 

取 50ml DI 水，加入到烧杯

中，加热至沸腾 

取(50±5) cm2
样品加入烧杯中，

保持沸腾 10min 

制作报告

取出待测样品，冷却至室温，再进

行显色反应 

将样品萃取溶液和 0.02mg/kg 的标

准溶液用 UV－VIS 测定 
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测 试 结 果： 

结果 
项目 单位 RoHS 限值 

A 

铅 (Pb) mg/kg 1000 13 

镉 (Cd) mg/kg 100 N.D. 

汞(Hg) mg/kg 1000 N.D. 

沸水萃取法测 

六价铬(Cr )Ⅵ  
/ / **阴性 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 
样 品 描 述: 

A: 银色金属 
                   

 

 

结果 
阻燃剂 单位 RoHS 限值 

A 

多溴联苯 mg/kg 1000 N.D. 

一溴联苯 mg/kg / N.D. 

二溴联苯 mg/kg / N.D. 

三溴联苯 mg/kg / N.D. 

四溴联苯 mg/kg / N.D. 

五溴联苯 mg/kg / N.D. 

六溴联苯 mg/kg / N.D. 

七溴联苯 mg/kg / N.D. 

八溴联苯 mg/kg / N.D. 

九溴联苯 mg/kg / N.D. 

十溴联苯 mg/kg / N.D. 

多溴联苯醚 mg/kg 1000 N.D. 

一溴联苯醚 mg/kg / N.D. 

二溴联苯醚 mg/kg / N.D. 

三溴联苯醚 mg/kg / N.D. 

四溴联苯醚 mg/kg / N.D. 

五溴联苯醚 mg/kg / N.D. 

六溴联苯醚 mg/kg / N.D. 

七溴联苯醚 mg/kg / N.D. 

八溴联苯醚 mg/kg / N.D. 

九溴联苯醚 mg/kg / N.D. 

十溴联苯醚 mg/kg / N.D. 
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备 注: 

- 对于检测铅、镉、汞的样品已完全溶解 

- mg/kg=ppm 

- N.D. =未检出（<MDL） 

- MDL=方法检测限 

- **沸水萃取法: 

阴性＝未检测出六价铬 

阳性＝检测出六价铬；每 50cm2
表面积的被测试样品的沸水萃取液中六价铬的浓度等于或大于 0.02mg/kg。 

- 由于未获知样品的存储条件和生产日期，样品的六价铬测试结果仅能代表测试时样品含六价铬的状态。 

- 附相片 

 
样 品 相 片 

 
锌合金 

 
   ***报告结束*** 

 
 
 

A 
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申请单位 苏州市华诺线缆科技有限公司

地    址 苏州市相城区太平镇太平大街

以下测试之样品及样品信息由申请者提供并确认

样品名称 电线电缆料

FEP样品型号

样品接收日期

样品检测日期

检测要求

2012.08.17

2012.08.17－2012.08.21

根据客户要求，对所提交样品中的铅(Pb)，镉(Cd)，汞(Hg)，六价
铬(Cr(VI))，多溴联苯(PBBs)，多溴二苯醚(PBDEs)进行测试。

检测依据

方法检测限测试仪器测试项目 测试方法

2mg/kg铅(Pb) ICP-OESIEC 62321:2008 Ed.1 Sec.8

2mg/kg镉(Cd) ICP-OESIEC 62321:2008 Ed.1 Sec.8

2mg/kg汞(Hg) ICP-OESIEC 62321:2008 Ed.1 Sec.7

2mg/kg六价铬(Cr(VI)) UV-VisIEC 62321:2008 Ed.1 Annex C

5mg/kg多溴联苯(PBBs) GC-MSIEC 62321:2008 Ed.1 Annex A

5mg/kg多溴二苯醚(PBDEs) GC-MSIEC 62321:2008 Ed.1 Annex A

请参见下页。检测结果

2012.08.21

No.83402154
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检测结果

测试项目 含量

N.D.铅(Pb)

N.D.镉(Cd)

N.D.汞(Hg)

N.D.六价铬(Cr(VI))

测试项目 含量

多溴联苯(PBBs)

N.D.一溴联苯

N.D.二溴联苯

N.D.三溴联苯

N.D.四溴联苯

N.D.五溴联苯

N.D.六溴联苯

N.D.七溴联苯

N.D.八溴联苯

N.D.九溴联苯

N.D.十溴联苯

测试项目 含量

多溴二苯醚(PBDEs)

N.D.一溴二苯醚

N.D.二溴二苯醚

N.D.三溴二苯醚

N.D.四溴二苯醚

N.D.五溴二苯醚

N.D.六溴二苯醚

N.D.七溴二苯醚

N.D.八溴二苯醚

N.D.九溴二苯醚

N.D.十溴二苯醚

测试样品/部位描述 白色半透明塑料粒子

注释: 对于检测铅, 镉, 汞之样品已完全溶解。
-N.D. = 未检出 (小于方法检测限)

-mg/kg = ppm = 百万分之几
备注: 报告编号中“C”表示此报告为中文版本。
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检测流程

铅(Pb), 镉(Cd)1.

汞(Hg)2.

六价铬(Cr(VI))3.

多溴联苯(PBBs), 多溴二苯醚(PBDEs)4.
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样品图片

***报告结束***

检测报告无批准人签字及“报告专用章”无效，本报告检测结果仅对受测样品负责。未经CTI书

面同意，不得部分复制本报告。
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申请单位 苏州市华诺线缆科技有限公司

地    址 苏州市相城区太平镇太平大街

以下测试之样品及样品信息由申请者提供并确认

样品名称 电线电缆料

PTFE样品型号

样品接收日期

样品检测日期

检测要求

2012.08.17

2012.08.17－2012.08.21

根据客户要求，对所提交样品中的铅(Pb)，镉(Cd)，汞(Hg)，六价
铬(Cr(VI))，多溴联苯(PBBs)，多溴二苯醚(PBDEs)进行测试。

检测依据

方法检测限测试仪器测试项目 测试方法

2mg/kg铅(Pb) ICP-OESIEC 62321:2008 Ed.1 Sec.10

2mg/kg镉(Cd) ICP-OESIEC 62321:2008 Ed.1 Sec.10

2mg/kg汞(Hg) ICP-OESIEC 62321:2008 Ed.1 Sec.7

2mg/kg六价铬(Cr(VI)) UV-VisIEC 62321:2008 Ed.1 Annex C

5mg/kg多溴联苯(PBBs) GC-MSIEC 62321:2008 Ed.1 Annex A

5mg/kg多溴二苯醚(PBDEs) GC-MSIEC 62321:2008 Ed.1 Annex A

请参见下页。检测结果

2012.08.21

No.83402154
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检测结果

测试项目 含量

N.D.铅(Pb)

N.D.镉(Cd)

N.D.汞(Hg)

N.D.六价铬(Cr(VI))

测试项目 含量

多溴联苯(PBBs)

N.D.一溴联苯

N.D.二溴联苯

N.D.三溴联苯

N.D.四溴联苯

N.D.五溴联苯

N.D.六溴联苯

N.D.七溴联苯

N.D.八溴联苯

N.D.九溴联苯

N.D.十溴联苯

测试项目 含量

多溴二苯醚(PBDEs)

N.D.一溴二苯醚

N.D.二溴二苯醚

N.D.三溴二苯醚

N.D.四溴二苯醚

N.D.五溴二苯醚

N.D.六溴二苯醚

N.D.七溴二苯醚

N.D.八溴二苯醚

N.D.九溴二苯醚

N.D.十溴二苯醚

测试样品/部位描述 白色粉末

注释: 对于检测铅, 镉, 汞之样品已完全溶解。
-N.D. = 未检出 (小于方法检测限)

-mg/kg = ppm = 百万分之几
备注: 报告编号中“C”表示此报告为中文版本。
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检测流程

铅(Pb), 镉(Cd)1.

汞(Hg)2.

六价铬(Cr(VI))3.

多溴联苯(PBBs), 多溴二苯醚(PBDEs)4.
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样品图片

***报告结束***

检测报告无批准人签字及“报告专用章”无效，本报告检测结果仅对受测样品负责。未经CTI书

面同意，不得部分复制本报告。
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申请单位 苏州市华诺线缆科技有限公司

地    址 苏州市相城区太平镇太平大街

以下测试之样品及样品信息由申请者提供并确认

样品名称 电线电缆料

镀银铜丝样品型号

样品接收日期

样品检测日期

检测要求

2012.08.17

2012.08.17－2012.08.21

根据客户要求，对所提交样品中的铅(Pb)，镉(Cd)，汞(Hg)，六价
铬(Cr(VI))，多溴联苯(PBBs)，多溴二苯醚(PBDEs)进行测试。

检测依据

方法检测限测试仪器测试项目 测试方法

2mg/kg铅(Pb) ICP-OESIEC 62321:2008 Ed.1 Sec.9

2mg/kg镉(Cd) ICP-OESIEC 62321:2008 Ed.1 Sec.9

2mg/kg汞(Hg) ICP-OESIEC 62321:2008 Ed.1 Sec.7

/六价铬(Cr(VI)) UV-VisIEC 62321:2008 Ed.1 Annex B

5mg/kg多溴联苯(PBBs) GC-MSIEC 62321:2008 Ed.1 Annex A

5mg/kg多溴二苯醚(PBDEs) GC-MSIEC 62321:2008 Ed.1 Annex A

请参见下页。检测结果

2012.08.21

No.83402154
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检测结果

测试项目 含量

N.D.铅(Pb)

N.D.镉(Cd)

N.D.汞(Hg)

Negative六价铬(Cr(VI))

测试项目 含量

多溴联苯(PBBs)

N.D.一溴联苯

N.D.二溴联苯

N.D.三溴联苯

N.D.四溴联苯

N.D.五溴联苯

N.D.六溴联苯

N.D.七溴联苯

N.D.八溴联苯

N.D.九溴联苯

N.D.十溴联苯

测试项目 含量

多溴二苯醚(PBDEs)

N.D.一溴二苯醚

N.D.二溴二苯醚

N.D.三溴二苯醚

N.D.四溴二苯醚

N.D.五溴二苯醚

N.D.六溴二苯醚

N.D.七溴二苯醚

N.D.八溴二苯醚

N.D.九溴二苯醚

N.D.十溴二苯醚

测试样品/部位描述 有银白色镀层的金属丝

注释: 对于检测铅, 镉, 汞之样品已完全溶解。
-N.D. = 未检出 (小于方法检测限)

-mg/kg = ppm = 百万分之几
-Negative表示阴性
阴性=不含有六价铬, 由表面积为50cm2的样品所萃取出来的溶液中的六价铬的浓度
小于0.02mg/kg

备注: 报告编号中“C”表示此报告为中文版本。
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检测流程

铅(Pb), 镉(Cd)1.

汞(Hg)2.

六价铬(Cr(VI))3.

多溴联苯(PBBs), 多溴二苯醚(PBDEs)4.
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样品图片

***报告结束***

检测报告无批准人签字及“报告专用章”无效，本报告检测结果仅对受测样品负责。未经CTI书

面同意，不得部分复制本报告。
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SHUN WEI HARDWARE LIMITED COMPANY HESHAN CITY.

NO1 BLOCK A JIANTAO DISTRICT 2 TAO YUAN TOWN

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : BRASS(IN CHINESE AS 

铜棒）.

SGS Job No. : CP11-015962 - GZ.

Date of Sample Received :. 29 Dec 2011.

Testing Period :. 29 Dec 2011 - 04 Jan 2012.

Test Requested :. Selected test(s) as requested by client..

Please refer to next page(s)..

Please refer to next page(s)..

Test Method :.

Test Results :.

Based on the performed tests on submitted samples, the results of Lead, 

Mercury, Cadmium, Hexavalent chromium comply with the limits as set by RoHS 

Directive 2011/65/EU Annex II; recasting 2002/95/EC..

Conclusion :.

Signed for and on behalf of 

SGS-CSTC Ltd..

Almay Gao.

Approved Signatory.

0000051336
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Test Results :.

Test Part Description :.

Specimen No.. SGS Sample ID. Description.

1. CAN11-125567.002 Brassy metal rod.

Remarks :.

(1) 1 mg/kg = 1 ppm = 0.0001%.

(2) MDL = Method Detection Limit.

(3) ND = Not Detected ( < MDL ).

(4) "-" = Not Regulated.

RoHS Directive 2011/65/EU.

Test Method :. With reference to IEC 62321:2008

(1) Determination of Cadmium by ICP-OES.

(2) Determination of Lead by ICP-OES.

(3) Determination of Mercury by ICP-OES.

(4) Determination of Hexavalent Chromium by Spot test / Colorimetric Method using UV-Vis..

002.

Cadmium (Cd). 100 mg/kg. 2 51

Lead (Pb). 1,000 mg/kg. 2 28156˂¹˃

Mercury (Hg). 1,000 mg/kg. 2 ND

Hexavalent Chromium (CrVI). - - ♢ Negative

Test Item(s). Limit. Unit. MDL.

Notes :.

(1) The maximum permissible limit is quoted from the directive 2011/65/EU, Annex II

(2)◇＝ a. Negative means the absence of CrVI on the tested areas; 

          b. Positive means the presence of CrVI on the tested areas.

For corrosion protection coatings on metals: Information on storage conditions and production date of the 

tested sample is unavailable and thus results of Cr(VI) represent status of the sample at the time of 

testing..

Remark<1>: According to the declaration from the client, Lead (Pb) in specimen is exempted by EU RoHS 

Directive 2011/65/EU based on: Copper alloy containing up to 4 % lead by weight..

0000051336
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ATTACHMENTS 
RoHS Testing Flow Chart 

1) Name of the person who made testing: Bella Wang / Ross Zhan 
2) Name of the person in charge of testing: Adams Yu 
3) These samples were dissolved totally by pre-conditioning method according to below flow chart 
  (Cr6+ test method excluded). 

Sample Preparation 

Sample Measurement 

Acid digestion with 
microwave/ hotplate 

 

Filtration 

Solution Residue 

1) Alkali Fusion / 
Dry Ashing 

2) Acid to 
dissolve 

ICP-OES/AAS 

DATA 

Nonmetallic 
material 

Metallic 
material 

Adding digestion 
reagent 

Heating to 
90~95℃ for 

extraction 

Filtration and 
pH adjustment 

Adding 1,5- 
diphenylcarbazide 
for color 
development 

 

UV-Vis 

DATA 

Spot test 

Boiling water 
extraction 

Adding 1,5- 
diphenylcarbazide 
for color 
development 

A red color 
indicates the 
presence of Cr6+. 
If necessary, 
confirm with 
UV-Vis. 

DATA 

Positive 

Negative 

Pb/Cd/Hg 

 

Cr6+ 
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Sample photo:.

CANEC1112556702

CAN11-125567.002.

SGS authenticate the photo on original report only.

*** End of Report ***.
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